—UusaAa
180482
140305
B 0501C6
F’/ 10173
024810
|
030159 - =
6000A3
6061MS5 < 140333 .. 606327 < 150214
rore R 001472
KIT 181 101A8 ——
cocE |07y 010212 — cooe oty ||
02323 | 3 N
o2z | 3 120566 oozt | 3 -

?1303:\5: 3 1603H6 4% 1019 | 3 020905
%0333 | 3 002922 —o KIT179 |— 606IM1  ooo781
1108 ———o P
_ 600639 s .. | 002166 9
KIT 225 |- 606186 110108g [002161 @ §

%1215 ‘ !
CocE_|arv L o &) @
1008 | 3 S
ues | 3 ’ w B 160408
60069 | 5 || | 600646 62?0?%71 o= o 141219
600646 | 3 002930 | 7/’; @ 16032
L

Part #

0007.38
0007.81

0014.72
0021.61

0021.66
0023.23
0023.77
0028.98
0029.22
0029.30
0102.12
0208.C3
0209.D5
0248.10
0257.17
0301.59
0302.60
0501.C6
0501.C7
0602.75
0605.42
0605.43
0801.17
1101.73
1101.A8
1101.A9
1101.A9
1101.D8
1101.D8
1101.E1

1101.E7
1101.L3
1205.66
1221.52
1403.05

030260
060542
1603C5

14103
180497

Description

OIL SEAL D30

OIL SEAL D20

PLUNGER GUIDE D30 “CX"

WATER SEAL H.P. D32 APE ***
WATER SEAL L.P. D30 BPC ***
RING D10.4 **

UPPER RING D30 ****

MALE SHAFT D24

RING “CK" D15.2

RING “"CX" D28.8 *

PLUNGER BOLT **

BACK COVER "C/CK"

CRANKCASE “C/CK/CH"

ROLLER BEARING D30

SUCTION MANIFOLD “CX"

DISC D22 **

SPACER “CX"

BEARING CLOSED FLANGE
BEARNIG HOLLOW FLANGE

BACK COVER GASKET

GASKET D27

GASKET D17

KEY A8S7S35 UNI6604

O-RING D67.95 (RIF.3268)

O-RING D9.25 (RIF.2037) **

O-RING D37.77 (RIFE.3150) ***
O-RING D37.77 (RIE.3150) ****
O-RING D13.95 (RIF.3056) 90SHORE
O-RING D13.95 (RIF.3056) 90SHORE *
O-RING D26.65 (RIF.3106) 90SHORE*
O-RING D9.92 (RIF112)

O-RING D33.00 (RIF.3131) 90SHORE
CERAMIC PLUNGER D30
PRESSURE RING D30 ****
WASHER D8.4

Qty

WWWHOWWWWWWN === 22200 W_2N_2 2000w —WWwWwwwww—

~

14102 —

180409
140305
151209

0

1101A9 }
122152
6061L9
002377
KIT 178
CODE |OQTY

002377
101A9
122152

wiw|w

Part #

1403.33
1411.02
1411.03
1412.03
1412.15
1412.19
1502.14
1512.09
1534.03
1534.04
1534.13
1603.62
1603.64
1603.B8
1603.C5
1603.H6
1604.08
1625.06
1804.09
1804.52
1804.60
1804.82
1804.97
6000.A3
6006.39
6006.46
6006.87
6061.L9
6061.M1
6061.M5
6061.56

* %
* %%

* % %%

CXC-70/15-S

MAX OUTPUT 18.5 GPM @ 2200 PSI
RATED PUMP SPEED 1450 RPM
POWER REQUIREMENT 21.0 HP ELECTRIC
LUBRICATION 35 0Z UDOR LUBE

160364
060543

162505

M 160388

gl 0208C3
Al oo 152

060275
002898
080117
024810
10173

153403
153404
153413

0501C7
000738

180482
140305

Description

WASHER D13.4 **

SCHNORR WASHER D8

SCHNORR WASHER D10

BONDED WASHER D6.7

RING 400BAR *

BONDED WASHER D21.5

PIN D14X32

PLUG D5X20 UNI1707

SHIM 0.1 MM

SHIM 0.2 MM

SHIM 0.05 MM

PLUG G1/2

PLUG G3/8

OIL PLUG G3/4 + GASKET

PLUG G1”

VALVE PLUG PISTON D20

HEAD “CX"” PISTON D30

OIL PLUG G1/2

HEX SCREW M8X40 UNI5737

HEX SCREW M6X45 UNI5737

HEX SCREW M6X10 UNI5739

HEX SCREW M8X22 UNI5739

HEX SCREW M10X160

ROD ASSEMBLY

VALVE ASSEMBLY 400BAR COMPLETE *
SUCTION VALVE ASSEMBLY “CX" D30 *
VALVE ASSEMBLY 400BAR W/O O-RING *
BRASS RING KIT D30 (KIT 178)

WATER SEAL KIT D30 (KIT 179)
PLUNGER KIT D30 (KIT 181)

VALVE KIT D30 “CX" (KIT 225)

Parts in 6061.S6 (Kit 225). Not sold separately
Parts in 6061.M5 (Kit 181). Not sold separately
Parts in 6061.M1 (Kit 179). Not sold separately
Parts in 6061.L9 (Kit 178). Not sold separately



